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	התרופה אינה מיועדת לנשים, לילדים או למתבגרים מתחת לגיל 18.


	התרופה אינה מיועדת לנשים או לילדים ולמתבגרים מתחת לגיל 18.



	1) 1) למה מיועדת התרופה?


	
	לפחות אחד מעשרה גברים בוגרים סובל לעיתים מאין אונות, כלומר קושי להשיג או לשמר זקפה. יכולים להיות גורמים גופניים או נפשיים לכך, או שילוב של שני הגורמים. בכל מקרה, בשל שינויים בשרירים ובכלי דם, לא מגיע מספיק דם לאבר המין כדי להקשות אותו ולהשאיר אותו קשה. 

לויטרה פועלת רק לאחר גירוי מיני, והיא מאפשרת לזקפה להישאר מספיק זמן בכדי לאפשר מגע מיני מספק. 



	2) 2) לפני השימוש בתרופה
אין להשתמש בתכשיר אם:

3) 
	· הנך נוטל ניטרטים (כגון גליצרול טריניטראט לטיפול באנגינה, או תורמי ניטריק אוקסיד (NO) כגון אמיל ניטריט). 
· סבלת בעבר מאובדן ראייה מסוג NAION (non-arteritic anterior ischemic optic neuropathy).


	· הנך נוטל תרופות המכילות ניטרטים (כגון גליצרול טריניטראט לטיפול באנגינה, או תורמי ניטריק אוקסיד (NO) כגון אמיל ניטריט). נטילת תרופות אלה במקביל ללויטרה יכולה להשפיע על לחץ הדם שלך באופן חמור.
· סבלת בעבר מאובדן ראייה שנבע מנזק לעצב הראיה בשל אספקת דם לקויה מסוג NAION (non-arteritic anterior ischemic optic neuropathy).



	אזהרות מיוחדות הנוגעות לשימוש בתרופה:

4) 
	אדם שנטל לויטרה ונזקק לטיפול רפואי כלשהו חייב לדווח מיידית לצוות הרפואי המטפל כי נטל תרופה זו, כדי למנוע מצב בו יינתן לו טיפול בניטרטים או מרחיבי כלי דם אחרים.

	

	נדרשת זהירות מיוחדת בשימוש בלויטרה:

	· אם הנך סובל  או סבלת בעבר מליקוי בתפקוד הלב  (הפרעות קצב), מחלת לב תורשתית המשפיעה על תוצאת בדיקת האק"ג  ו/או כלי הדם;
· הנך סובל משינוי בצורת איבר המין. 
· ממצבים כגון או ממצבים העלולים לגרום לזיקפה ממושכת כגון: אנמיה חרמשית (Sickle cell) , מיאלומה נפוצה (Multiple myeloma) או לוקמיה.
· מערכת העיכול (כגון אולקוס)
· מערכת הדם (כגון הפרעות קרישה, המופיליה) 
· הכבד;

	· אם יש לך בעית לב, קיום יחסי מין עלול להיות מסוכן עבורך.
· אם הנך סובל  או סבלת בעבר  מליקוי בתפקוד הלב מקצב לב שאינו סדיר (הפרעות קצב) או  מחלת לב תורשתית המשפיעה על תוצאת בדיקת האק"ג  שלך 
· אם יש לך מצב גופני המשפיע על הנך סובל משינוי בצורת איבר המין שלך, כולל מצבים הנקראים אנגולציה של הפין,  עקמת הפין (מחלה על- שם פירוני),לייפת (פיברוזיס) של הרקמה הזקיפה.
· אם הנך סובל ממצבים העלולים לגרום לזיקפה ממושכת כגון: אנמיה חרמשית , מיאלומה נפוצה  או לוקמיה.
· אם הנך סובל מכיב קיבה (נקרא גם אולקוס או כיב פפטי) 
· אם הנך סובל מבעיות במערכת דם (כגון הפרעות קרישה, המופיליה)
· אם הנך חווה ירידה בראיה או אובדן ראיה פתאומיים, הפסק את נטילת לויטרה ופנה לרופא שלך מיד.


	אם אתה לוקח, או אם לקחת לאחרונה, תרופות אחרות כולל תרופות ללא מרשם ותוספי תזונה, ספר על כך לרופא או לרוקח. במיוחד יש ליידע את הרופא או הרוקח אם אתה לוקח:


	· ניטרטים לטיפול באנגינה או תורמי ניטריק אוקסיד כגון אמיל ניטריט עקב השפעתם המשולבת על לחץ הדם  
· תרופות לטיפול בנגיף האיידס (כגון אינדינאויר, ריטונאויר)
	· ניטרטים לטיפול באנגינה או תורמי ניטריק אוקסיד כגון אמיל ניטריט עקב השפעתם המשולבת החמורה על לחץ הדם  – אין ליטול לויטרה, פנה לרופא.
· אינדינאויר או ריטונאויר לטיפול בנגיף האיידס – אין ליטול לויטרה, פנה לרופא. 


	שימוש בתרופה ומזון


	ניתן ליטול את התרופה ללא קשר לזמני ארוחות, אך עדיף לא בסמוך לארוחה כבדה או עתירת שומן
אין לצרוך מיץ אשכוליות יחד עם מעכבי אנזים PDE5
יש לבלוע את הטבליה בשלמותה (אין ללעוס) עם מים.

	ניתן ליטול את התרופה ללא קשר לזמני ארוחות, אך עדיף לא בסמוך לארוחה כבדה או עתירת שומן שעלולה לעכב את השפעת התרופה.
אל תצרוך מיץ אשכוליות כאשר אתה משתמש בלויטרה, הצריכה עלולה להפריע להשפעה הסדירה של התרופה.


	שימוש בתרופה וצריכת אלכוהול


	
	שתיית משקאות אלכוהוליים יכולה להחמיר את אין האונות.


	נהיגה והפעלת מכונות 


	השימוש בתרופה זו עלול לגרום לסחרחורת וטשטוש ראייה וכן לפגום בעירנות, על כן מחייב זהירות בנהיגה ברכב, בהפעלת מכונות מסוכנות ובכל פעילות המחייבת עירנות.


	השימוש בלויטרה עלול לגרום לסחרחורת וטשטוש ראייהעל כן מחייב זהירות בנהיגה ברכב ובהפעלת מכונות מסוכנות. אם אתה חש בסחרחורת או אם ראיתך מושפעת לאחר נטילת לויטרה, אל תנהג ואל תפעיל מכונות או מכשירים. 


	5) 3) כיצד תשתמש בתרופה?


	המינון המקובל בדרך כלל הוא 10 מ"ג.

אין ליטול יותר מטבליה אחת ביום.

אם אתה מרגיש שהתרופה חזקה או חלשה מידי עבורך, פנה לרופא.

אסור לכתוש/לחצות/ללעוס את הטבליה, על מנת לא לפגום בציפוי הטבליה.
	המינון המומלץ הוא בדרך כלל הוא 10 מ"ג.
אין ליטול לויטרה יותר מפעם אחת ביום. 

אם אתה מרגיש שהתרופה חזקה או חלשה מידי עבורך, פנה לרופא. יתכן כי הרופא יציע מעבר לטיפול בלויטרה במינון אחר, כתלות באופן ההשפעה של לויטרה עליך.


	4) תופעות לוואי

	יש להפסיק את השימוש ולפנות מיד לרופא אם הנך סובל מ:

השפעה על הלב (כגון אנגינה, התקף לב והפרעות בקצב הלב), הפסק ליטול את התרופה ופנה לרופא מיד.

תגובה אלרגית (פריחה, גרד, נפיחות בפנים או בשפתיים, קוצר נשימה), הפסק טיפול ופנה לרופא.

	מופיעות לעיתים נדירות:  (יתכן וישפיעו על מטופל אחד מתוך 1000 מטופלים)
· אובדן זמני של הזיכרון
· השפעות על התפקוד הלבבי (כגון התקף לב, שינויים בקצב הלב או אנגינה)
· זיקפות ממושכות או כואבות
· כאב בחזה

תופעות לוואי נדירות מאוד או ששכיחותן אינה ידועה:
· דם בשתן (המטוריה)
· דימום מאיבר המין
· הופעת דם בנוזל הזרע
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	4.2 Posology and Method of Administration


	

4.2.3.2  



4.2.3.3 




See deleted table 'dosage instructions for concomitant use of Levitra coated tables with CYP 3A4 inhibitors' at the end
4.2.3.4 



	Elderly population (>65 years old)

Dose adjustments are not required in elderly patients. However, an increase to a maximum 20 mg dose should be carefully considered depending on the individual tolerability (see sections 4.4 and 4.8).
Hepatic impairment

A starting dose of 5 mg should be considered in patients with mild and moderate hepatic impairment (Child-Pugh A-B).
Renal impairment

No dose adjustment is required in patients with mild to moderate renal impairment.

In patients with severe renal impairment (creatinine clearance <30 ml/min), a starting dose of 5 mg

should be considered. Based on tolerability and efficacy the dose may be increased to 10 mg and 20 mg.


	4.3 Contraindications

	



	Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
The co-administration of vardenafil with nitrates or nitric oxide donors (such as amyl nitrite) in any form is contraindicated (see sections 4.5 and 5.1).
Levitra is contraindicated in patients who have loss of vision in one eye because of non-arteritic anterior ischemic optic neuropathy (NAION), regardless of whether this episode was in connection or not with previous phosphodiesterase 5 (PDE5) inhibitor exposure (see section 4.4).
Medicinal products for the treatment of erectile dysfunction should generally not be used in men for whom sexual activity is inadvisable (e.g. patients with severe cardiovascular disorders such as unstable angina or severe cardiac failure [New York Heart Association III or IV]).
The safety of vardenafil has not been studied in the following sub-groups of patients and its use is therefore contraindicated until further information is available:

- severe hepatic impairment (Child-Pugh C),

- end stage renal disease requiring dialysis,

- hypotension (blood pressure <90/50 mmHg),

- recent history of stroke or myocardial infarction (within the last 6 months),

- unstable angina and known hereditary retinal degenerative disorders such as retinitis pigmentosa.
Concomitant use of vardenafil with the potent CYP3A4 inhibitors ketoconazole and itraconazole (oral form) is contraindicated in men older than 75 years.
· Concomitant use of vardenafil with HIV protease inhibitors such as ritonavir and indinavir is contraindicated, as they are very potent inhibitors of CYP3A4 (see section 4.5).


	1.1 4.4 Special Warnings and Precautions for use

	









	Tolerability of the maximum dose of 20 mg may be lower in elderly patients (≥ 65 years old) (see

sections 4.2 and 4.8).
Concomitant use of Alpha-blockers

The concomitant use of alpha-blockers and vardenafil may lead to symptomatic hypotension in some patients because both are vasodilators. Concomitant treatment with vardenafil should only be initiated if the patient has been stable on his alpha-blocker therapy. In those patients who are stable on alpha-blocker therapy, vardenafil should be initiated at the lowest recommended starting dose of 5 mg film-coated tablets.
Concomitant use of CYP3A4 inhibitors

Concomitant use of vardenafil with potent CYP3A4 inhibitors such as itraconazole and ketoconazole (oral form) should be avoided as very high plasma concentrations of vardenafil are reached if the medicinal products are combined (see section 4.5 and 4.3).

Vardenafil dose adjustment might be necessary if moderate CYP3A4 inhibitors such as  erythromycin and clarithromycin, are given concomitantly (see section 4.5 and 4.3)

Concomitant intake of grapefruit juice is expected to increase the plasma concentration of vardenafil. The combination should be avoided  (see section 4.5).
Effect on QTc interval

Single oral doses of 10 mg and 80 mg of vardenafil have been shown to prolong the QTc interval by a mean of 8 msec and 10 msec, respectively. And single doses of 10 mg vardenafil co-administered concomitantly with 400 mg gatifloxacin, an active substance with comparable QT effect, showed an additive QTc effect of 4 msec when compared to either active substance alone. The clinical impact of these QT changes is unknown (see section 5.1).

The clinical relevance of this finding is unknown and cannot be generalised to all patients under all

circumstances, as it will depend on the individual risk factors and susceptibilities that may be present at any time in any given patient. Medicinal products that may prolong QTc interval, including vardenafil, are best avoided in patients with relevant risk factors, for example, hypokalaemia, congenital QT prolongation, concomitant administration of antiarrhythmic medicinal products in Class 1A (e.g. quinidine, procainamide), or Class III (e.g., amiodarone, sotalol).
Effect on vision

Visual defects and cases of non-arteritic ischemic optic neuropathy (NAION) have been reported in

connection with the intake of Levitra and other PDE5 inhibitors. The patient should be advised that in the case of sudden visual defect, he should stop taking Levitra and consult immediately a physician (see section 4.3).
Effect on bleeding
In vitro studies with human platelets indicate that vardenafil has no antiaggregatory effect on its own, but at high (super-therapeutic) concentrations vardenafil potentiates the antiaggregatory effect of the nitric oxide donor sodium nitroprusside. In humans, vardenafil had no effect on bleeding time alone or in combination with acetylsalicyclic acid (see section 4.5). There is no safety information available on the administration of vardenafil to patients with bleeding disorders or active peptic ulceration..  Therefore, vardenafil should be administered to these patients only after careful benefit-risk assessment.  



	1.2 4.5 Interactions with other medicinal products and other forms of    interaction


	






With  other alpha-blockers, a time seperation of dosing should be considered when vardenafil is prescribed concomitantly (See section 4.4).  







	Effects of other medicinal products on vardenafil
In vitro studies

Vardenafil is metabolised predominantly by hepatic enzymes via cytochrome P450 (CYP) isoform 3A4, with some contribution from CYP3A5 and CYP2C isoforms. Therefore, inhibitors of these isoenzymes may reduce vardenafil clearance.
In vivo studies

Co-administration of the HIV protease inhibitor indinavir (800 mg three times a day), a potent CYP3A4 inhibitor, with vardenafil (10 mg film-coated tablet) resulted in a 16-fold increase in vardenafil AUC and a 7-fold increase in vardenafil Cmax. At 24 hours, the plasma levels of vardenafil had fallen to approximately 4% of the maximum vardenafil plasma level (Cmax).
Co-administration of vardenafil with ritonavir (600 mg twice daily) resulted in a 13-fold increase in vardenafil Cmax and a 49-fold increase in vardenafil AUC0-24 when co-administered with vardenafil 5 mg. The interaction is a consequence of blocking hepatic metabolism of vardenafil by ritonavir, a highly potent CYP3A4 inhibitor, which also inhibits CYP2C9. Ritonavir significantly prolonged the half-life of vardenafil to 25.7 hours (see section 4.3).
Co-administration of ketoconazole (200 mg), a potent CYP3A4 inhibitor, with vardenafil (5 mg)

resulted in a 10-fold increase in vardenafil AUC and a 4-fold increase in vardenafil Cmax (see section 4.4).

Although specific interaction studies have not been conducted, the concomitant use of other potent

CYP3A4 inhibitors (such as itraconazole) can be expected to produce vardenafil plasma levels

comparable to those produced by ketoconazole. Concomitant use of vardenafil with potent CYP3A4 inhibitors such as itraconazole and ketoconazole (oral use) should be avoided (see sections 4.3 and 4.4). In men older than 75 years the concomitant use of vardenafil with itraconazole or ketoconazole is contraindicated (see section 4.3).
Co-administration of erythromycin (500 mg three times a day), a CYP3A4 inhibitor, with vardenafil (5 mg) resulted in a 4-fold increase in vardenafil AUC and a 3-fold increase in Cmax. Although a specific interaction study has not been conducted, the co-administration of clarithromycin can be expected to result in similar effects on vardenafil AUC and Cmax. When used in combination with a moderate CYP3A4 inhibitor such as erythromycin or clarithromycin, vardenafil dose adjustment might be necessary (see sections 4.2 and 4.4). Cimetidine (400 mg twice daily), a non-specific cytochrome P450 inhibitor, had no effect on vardenafil AUC and Cmax when co-administered with vardenafil (20 mg) to healthy volunteers.
The pharmacokinetics of vardenafil (20 mg) was not affected by co-administration with the

H2-antagonist ranitidine (150 mg twice daily), digoxin, warfarin, glibenclamide, alcohol (mean

maximum blood alcohol level of 73 mg/dl) or single doses of antacid (magnesium hydroxide/aluminium hydroxide).
Although specific interaction studies were not conducted for all medicinal products, population

pharmacokinetic analysis showed no effect on vardenafil pharmacokinetics of the following

concomitant medicinal products: acetylsalicylic acid, ACE-inhibitors, beta-blockers, weak CYP3A4 inhibitors, diuretics and medicinal products for the treatment of diabetes (sulfonylureas and metformin).
Effects of vardenafil on other medicinal products
There are no data on the interaction of vardenafil and non-specific phosphodiesterase inhibitors such as theophylline or dipyridamole.
In vivo studies
Based on the results of interaction studies conducted with vardenafil in patients with benign prostatic hyperplasia (BPH) on stable tamsulosin, terazosin or alfuzosin therapy:
· When vardenafil (film-coated tablets) was given at doses of 5 mg, 10 mg or 20 mg on a background of stable therapy with tamsulosin, there was no symptomatic  reduction in blood pressure, although 3/21 tamsulosin treated subjects exhibited transient standing systolic blood pressure of less than 85mmHg.. 
· When vardenafil5 mg (film-coated tablets) wasgiven simultaneously with terazosin 5 or 10 mg,  one of 21 patients experienced symptomatic postural hypotension.Hypotension was not observed when vardenafil 5 mg and terazosin administration was separated by 6 hours.  
· When Vardenafil (film-coated tablets) was given at doeses of 5 or 10 mg on a background of stable therapy with alfuzosin, compared to placebo, there was no symptomatic reduction in blood pressure.
No significant interactions were shown when warfarin (25 mg), which is metabolised by CYP2C9, or digoxin (0.375 mg) was co-administered with vardenafil (20 mg film-coated tablets). The relative bioavailability of glibenclamide (3.5 mg) was not affected when co-administered with vardenafil (20 mg). In a specific study, where vardenafil (20 mg) was co-administered with slow release nifedipine (30 mg or 60 mg) in hypertensive patients, there was an additional reduction on supine systolic blood pressure of 6 mmHg and supine diastolic blood pressure of 5 mmHg accompanied with an increase in heart rate of 4 bpm.
When vardenafil (20 mg film-coated tablets) and alcohol (mean maximum blood alcohol level of

73 mg/dl) were taken together, vardenafil did not potentiate the effects of alcohol on blood pressure and heart rate and the pharmacokinetics of vardenafil were not altered.
Vardenafil (10 mg) did not potentiate the increase in bleeding time caused byacetylsalicylic acid (2 x 81 mg


	1.3 4.7 Effects on ability to drive and use machines

	
	No studies on the effects on the ability to drive and use machines have been performed.

As dizziness and abnormal vision have been reported in clinical trials with vardenafil, patients should be aware of how they react to Levitra, before driving or operating machines.


	4.8 Undesirable effects
	 
1.3.1 
1.3.2 


Please see Table of ADR at the end





	The adverse reactions reported with Levitra film-coated tablets or 10 mg orodispersible tablets in

clinical trials were generally transient and mild to moderate in nature. The most commonly eported

adverse drug reaction occurring in ≥ 10% of patients is headache.
Penile haemorage, Haematospermia and Haematuria have been reported in clinical trials and spontaneous post-marketing data with the use of all PDE5 inhibitors, including vardenafil.

At the 20 mg dose Levitra film-coated tablets, elderly (≥ 65 years old) patients had higher frequencies of headaches (16.2% versus 11.8%) and dizziness (3.7% versus 0.7%) than younger patients (<65 years old). In general, the incidence of adverse reactions (especially “dizziness”) has been shown to be slightly higher in patients with a history of hypertension.
Post-Marketing reports of another medicinal product of this class
Vascular disorders

Serious cardiovascular reactions, including cerebrovascular haemorrhage, sudden cardiac death, transient ischaemic attack, unstable angina and ventricular arrhythmia have been reported post-marketing in temporal association with another medicinal product in this class.


	4.9 Overdose
	
Single doses up  80 mg vardenafil  day were tolerated without  serious adverse 

	


מצ"ב העלון, שבו מסומנות ההחמרות המבוקשות  על רקע צהוב.

שינויים שאינם בגדר החמרות סומנו (בעלון) בצבע תכלת. יש לסמן רק תוכן מהותי ולא שינויים במיקום הטקסט.

נספח - טבלאות טופס החמרות עלון לרופא של התכשירים Levitra 5 mg, 10 mg, 20mg 
	

	
	
	

	
	
	

	
	
	
	

	
	
	

	
	
	
	

	
	
	

	
	
	

	
	

	
	


	
	
	
	
	

	System Organ Class
	Very Common

(≥1/10)
	Common
(≥1/100 to

<1/10)

	Uncommon
(≥1/1,000 to

<1/100)
	Rare
(≥1/10,000 to

<1/1,000)
	Not Known (can not be estimate from the available data) 

	Infection and Infestations
	
	
	
	CONJUNCTIVITIS
	

	Immune System Disorders
	
	
	ALLERGIC EDEMA AND ANGIOEDEMA 
	ALLERGIC REACTION 
	

	Psychiatric Disorders
	
	
	SLEEP DISORDER
	Anxiety
	

	Nervous System Disorders
	HEADACHE


	DIZZINESS


	PARAESTHESIA AND DYSESTHESIA 

SOMNOLENCE
	SYNCOPE

AMNESIA 

SEIZURE
	

	Eye Disorders 
	
	
	VISUAL DISTURBANCE

OCULAR HYPERAEMIA

VISUAL COLOUR DISTORTIONS 

EYE PAIN AND EYE DISCOMFORT 

PHOTOPHOBIA
	INCREASE IN INTRAOCULAR PRESSURE

Lacrimation

increased

	Non-arteritic

anterior ischemic

optic neuropathy

Visual defects

	Ear and Labyrinth Disorders
	
	
	TINNITUS

VERTIGO 
	
	Sudden deafness

	Cardiac Disorders 
	
	
	PALPITATION

TACHYCARDIA 


	ANGINA PECTORIS 

MYOCARDIAL INFARCTION

VENTRICULAR TACHY-ARRHYTHMIAS
	

	Vascular Disorders 
	
	 flushing
	
	HYPOTENSION 

Hypertension
	

	Respiratory, Thoracic and Mediastinal Disorders
	
	NASAL CONGESTION 
	DYSPNOEA 

SINUS CONGESTION 
	Epistaxis
	

	Gastrointestinal Disorders 
	
	DYSPEPSIA 
	NAUSEA 

GASTOINTESTINAL AND ABDOMINAL PAIN 

DRY MOUTH 

DIARRHEA 

GASTROOESOPHAGEAL REFLUX DISEASE

GASTRITIS

VOMITING
	
	

	Hepatobiliary Disorders
	
	
	INCREASE IN TRANSAMINASES 


	Increase in

gamma-glutamyl

transferase
	

	Skin and Subcutaneous Tissue Disorders
	
	
	ERYTHEMA

RASH
	Photosensitivity

reaction
	

	Musculoskeletal and Connective Tissue Disorders 
	
	
	BACK PAIN 

INCREASE IN CREATINE PHOSPHOKINASE 

INCREASED MUSCLE TONE AND CRAMPING 

MYALGIA
	
	

	Renal and

urinary

disorders
	
	
	
	
	Haematuria

	Reproductive System and Breast Disorders
	
	
	INCREASE IN ERECTION 
	PRIAPISM
	Penile

Haemorrhage

Haematospermia

	General Disorders and Administration Site Conditions
	
	
	FEELING UNWELL 
	CHEST PAIN 
	



